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AT B Eh b H R AT B AR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

£ #E B (Sample Submitted By) : 795 AE N A PR 8] (SEKOND CREATIVE DESIGN CO., LTD.)
e dh & #% (Sample Description) : A5 4EBE N 4Bt R

HmAEE (Style/Item No.) : SE-02261

¥ s A H (Sample Material) : 454R CAST IRON + EEER&E COATING (& Z)

% & R (Manufacturer/Vendor) @ & H £ &M A IRX 8] (SEKOND CREATIVE DESIGN CO., LTD.)
},?é(Country of Origin) : é*;"'%"‘(TAIWAN)

Ytk B #8 (Sample Receiving Date) : 2014/08/05

)X H7 M) (Testing Period) : 2014/07/24 TO 2014/08/01

B E K (Test Requested)
REFEP I 5 FPERBARSBSAABCEAMEREL E (102.08. 208 R F H 102135014638 A5 E) - BIRFERSE ~ 425
& o / As specified by client, with referenece to Article 6 of Sanitation Standard for Food Utensils, Containers and

Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) to test Leachable Lead and Cadmium content.

A4 K (Test Results) : #HAT—H8 (Please refer to next pages).
& % (Conclusion)

RAEE P PRGOS > THEIRZ L ~ S RAIRERF ST ERBARS B L AR QFMAARER MK (102.08. 20K RFH
1021350146ﬁié>ﬁ§jﬁ). / Based upon the performed tests on submitted samples, the test results of Leachable Lead and
Leachable Cadmium comply with the limits of requirements in Article 6 of Sanitation Standard for Food Utensils,

Containers and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20).

* AR RMI A AL CY/2014/71478 MEIMH / Sz KB R *
(The test results of this report were quoted from test results of same material/parts in report CY/2014/71478.)
B EERE AR A I Z R TERMEMNRALER ) EXRERZSEMN ) DR GEZERBMMREH T *

(The test report is_the test result issued by the testing institutions as requested by the consignor. Regarding to

Signed for andxy B
SGS TAIWANLTD:
Chemical Laboratory - Taipei
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BRLE (Test Results)

)3 FR1Z (PART NAME) No.1 : & & (BLACK COATING (CY/2014/71478))

i 1% (PASS)
. I %)} Sk s zE X o)
#RXER Bz R &
(Test Items) (Unit) (Volume) (Method) R (Result) AL
(ml) (LoQ) No.1 (Limit)
4% / Lead mg/L 0.1 n.d. (*) 2.5
mg /L SERBBEL S RE - ORBRT K- 0.1 n.d. (*) 2.5
mg/L WIE S M ER - EIEEZ MR (10259 0.1 n.d. (%) 2.5
g
mg/L A 68 IR FH 102195032058 0% ) » 0.1 n.d. (%) 2.5
mg/L VAR I8 & ﬁﬁ%%&%ﬁ'fb LAk AT . 0.1 n.d. (*) 2.5
mg/L / As described in Method of Test 0.1 n.d. (%) 2 5
%=/ Cadmi L 2880 (*) for Food Utensils, containers and 0 01 4 0 25
R admium e Packages - Test of Glass, - z -
*
mg/L Porcelain and Enameled Products 0.01 0.05 (*) 0.25
mg/L (MOHW Food No. 1021950329 0.01 10.02 (*)| 0.25
mg/L announced, September 6, 2013), 0.01 n.d. (*) 0.25
mg/L Analysis was performed by ICP-AES. 0.01 0.02 (*) 0.25
mg/L 0.01 0.02 (*) 0.25

#3ix(Note)
1. mg/L = ppm
2. L0Q = Limit of Quantification ((Z ZH&Fk)
3. n.d. = Not Detected = less than LOQ (ik#é‘yfﬂ:‘.)
4. (*): With reference to CY/2014/71478. (% #CY/2014/71478.)
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SEKOND CREATIVE DESIGN CO., LTD.

EHTEHEMELE EMEZ 87835155 163%
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* ,..J‘lf “l"kn%‘%‘i‘ﬁﬁ S 0 ﬂ]%T%?%ﬁ(ﬂdzﬁw/%fl *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CY/2014/80259
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